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RIM SERVICES PEARLS 
 

A.  RIM Services 
 

1. RIM3  Spinal Cord Injury (SCI) and Orthopedic Surgery 
2. RIM4  Neuroscience:  Stroke and Traumatic Brain Injury (TBI) 
3. RIM7  Medically Complex and over flow patients 

 
B.  Anticoagulation 

 
1. Daily determine patients to be followed from antibiotic/anticoagulation download; if not available, 

it can be printed: 
 
7.6.3 
Page down to DLY_ABX_HEP.RIM 
Press enter 
Press escape to return to main menu after printing 
 

2. Lab results are found in Sunquest under RB.  Hemodialysis patients also have lab results under 
HH.  CIS does not list RIM lab results, though other test results and reports may be available 
there if done at another DMC site.   
 
Even though INR/PT was not ordered by pharmacy, one may have been ordered by the physician 
or just entered on the wrong date; the lab calls outliers to the floor or, if indicated, to pharmacy 
beeper #9578. 
 

3. Lab results usually are back by 9:30am; check every anticoagulation patient consulted for new 
labs.   
 

4. Standardized lab draw times are AM (approximately 6-7am), 4pm, and 8pm.  Levels ordered at 
other times are drawn by the RN or PCA but may need to be deferred to the next lab draw if 
unable to obtain. 
 
If the morning INR is not done, try to order for the next day instead of ordering later in the day. 

 
5. Order labs at least once daily if on heparin. 

 
For aPTT orders, write in the chart:  ”Comments:  Send to stat lab, call #9578 with rush results.” 
 

6. For stable patients on warfarin, order labs Monday, Wednesday, and Friday. 
 

7. An INR or aPTT ordered multiple times (i.e., qd X3) may or may not be entered as intended.  
Order labs by date(s) needed or daily only. 
 

8. Do order an INR either the day before discharge (preferably) or the day of discharge. 
 
Discharge dates (when known) are posted on the whiteboard where patients are listed by room 
number or can be found in the interdisciplinary team report located at the front of the progress 
note section of the chart. 
 

9. Order CBC a minimum of 1X each week while on warfarin.  Patients on heparin need a CBC 
ordered QOD.  Remember, a 2 gram Hgb drop or bleeding must be addressed with the physician. 
 

10. Try to not order INR/PTs on the weekend as there are fewer people to cover. 
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11. Dr Nasser sends his TKA and THA patients from MISOH to RIM on warfarin and requests a goal 
INR of 1.6-2 for DVT prophylaxis lasting 3 weeks.  He requests that his patients not be started on 
Lovenox. 
 

12. To track down missing anticoagulation labs or to add an INR/PT or aPTT to blood already drawn, 
call DRH core lab at 30714.  If needed to track a result, HUH processing is 58831. 
 

13. Note that run times are less often than at Harper and Hutzel (6:30am, 10am, 1pm, 4pm, 7pm, and 
10pm).  When possible, try and order warfarin doses as daily rather than X1 tonight. 
 
Note that orders written, for example, 5mg po qd X 2 days are often interpreted as on-going by 
the order entry pharmacist and not reentered if the same dose is continued beyond those 2 days; 
the patient often receives no further doses.  Either write doses as “daily” or “X1 tonight at 1800” to 
avoid this situation. 
 

14. All patients on warfarin must be counseled and a note left in the chart.  This is a Tier 2 policy. 
 
A note using the preprinted sticker is left in the progress note section of the chart.  Coumadin 
counseling can be done at any point during the patient’s stay.  Do indicate counseling completed 
in the appropriate section of the anticoagulation PMR as well. 

 
B.  Antibiotics 

 
1. Daily determine patients to be followed from antibiotic/anticoagulation download; if not available, 

it can be printed:   
 
7.6.3 
Page down to DLY_ABX_HEP.RIM 
Press enter 
Press escape to return to main menu after printing 
 

2. Note that patients transferring into RIM who are on antibiotics are often on established doses of 
those antibiotics long term.  Profiles may be available from another HUH/HWH/KCC unit. 

 
3. Before changing an admission dose, try to locate the transfer chart and verify if any levels have 

been done and any adjustments made at the prior facility as well as what day of antibiotic therapy 
the patient is on.   

 
4. If transferred from a DMC facility, often levels can be found on line and the old chart can indicate 

the timing of the transfer antibiotics.  The nursing transfer report should indicate when the last 
dose of antibiotic was administered. 

 
5. Levels are often indicated in the first week at RIM because the patients no longer have a running 

IV and fluid status may change enough to warrant changes in dose or frequency. 
 

C.  TLOA 
 

1. Patients go home on weekends to assess living arrangements and care needed after discharge; 
taking their own medications is an important part of that trial. 

 
2. Physicians will indicate which medications and doses to send the patients home on in the 

standard inpatient order form.  Orders for PRN medications need to indicate a quantity.  Labels 
are generated from MS meds. 
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3. Fill all the TLOA medications indicated including any bulk items and controlled drug items from 
central pharmacy and place the order with the outpatient prescriptions in the appropriate 
outpatient prescription file. 

 
4. CII prescriptions need to be written on a regular prescription blank and signed by the physician.   

 
5. Physician DEA numbers can be found on the beeper list kept with the RIM PMRs in Drug 

Information. 
 
D.  Vaccines 
 

1. Pneumococcal and influenza vaccines are kept as floor stock at RIM. 
 
2. Extra vials are kept in the technician’s office, room 518, at RIM. 

 
3. Two labels are sent with each dose of vaccine.  One label is attached to the MAR when the 

vaccine is administered, and the other is attached to the continuing patient care (CPC) form given 
to the patient at discharge. 

 
4. Patient handouts can be found on the pharmweb under antimicrobials. 

 
E.  Other medications 
 

1. Baclofen 
a. Note that doses can safely go as high as 240mg daily. 

 
2. Botox 

a. Note that Botox is used on inpatient TBI patients to control spasticity or release  
contractures and help patients benefit more from inpatient therapies.  It is found in the 
storeroom in the locked refrigerator. 

b. The dose can range from 100-700 units depending on how many sites are to be injected. 
c. The entire vial is dispensed along with a 10ml vial of NS preservative free to be used for 

reconstitution. 
 

3. Theophylline Study 
a. Note that Dr Nieshoff periodically has study patients on theophylline obtained through our 

investigational drug department. 
b. The monitoring parameters are attached and the pharmacist is usually consulted to 

monitor the theophylline levels and doses. 
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THEOPHYLLINE DOSING (Study I-652) 
 

1. Theophylline level prior to start of therapy 
2. Use actual body weight to dose unless patient is obese 
3. Use ideal body weight to dose if obese (≥2X IBW) 
4. Give doses ATC, i.e., 0800 and 2000 for less variation in peak and trough 
5. Start loading dose and first maintenance dose at 0800 or 2000 
6. Available doses:  Theophylline syrup 80mg/15ml and extended-release tablets 100mg, 200mg, 300mg 
7. Loading dose: Check level 1-2 hours after dose given 

 
Criteria Oral Loading Dose 

If no theophylline given previously 5mg/kg oral liquid (Max 400mg) 
 
 

8. Maintenance dose to start after loading dose; divide into 2 doses/day to be given at 08 and 20 
 

Criteria Oral Maintenance Dose 
Non-smoking adolescents 12-16 years old 13mg/kg/day (1100mg/day) 
Non smoking otherwise healthy adults including 
elderly 

10mg/kg/day (Max 900mg/day) 

Cardiac decompensation 
Cor pulmonale 
Liver dysfunction 

5mg/kg/day (Max 400mg/day) 

Smoking adolescents or otherwise healthy adults 16mg/kg/day (1400mg/day) 
 

9. Potential interactions 
 

Decrease Clearance 
And potentially increase theo levels 

Increase Clearance 
And potentially decrease theo levels 

Allopurinol 
Cimetidine 
Ciprofloxacin 
Clarithromycin 
Erythromycin 
Propranolol 
Thiabenazole 
Ticlopidine 
Zileutin 
 
Systemic viral illness 

Carbamazepine 
Phenytoin 
Phenobarbital 
Rifampin 
Sulfinpyrazone 
 
Smoker 
Charcoal broiled meat 
High protein diet 
 

 
10. Adverse Drug Reactions 

a. GI upset 
b. Headache 
c. CNS stimulation 
d. Diuresis 
e. Arrhythmias 
f. Seizures 
 

11. Check levels/dosage adjustment 
a. Monitor peak levels at least 48hrs after no missed doses 
b. Check levels 2X week after AM dose and 48-72 hours after any dosage change 
c. Note:  For every 1mg/kg theophylline given, blood levels will increase 2mcg/ml 
d. Blood sample 1-2 hours after loading dose (immediate release liquid) 
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e. Blood sample 4-6 hours after morning dose of Slo-bid (Evening serum concentrations may be less 
reliable because of diurnal rates of absorption—slower at night) 

 
Theophylline 

Range 
Theophylline 

Level 
Adjustment Comments 

10-12 mcg/ml  continue same dose Continue same dose unless 
potential DI or side effects 
present 

Normal 

12-15 mcg/ml Occasional intolerance 
requires a 10% ↓ 

No dose change needed unless 
side effects present 

16-20 mcg/ml ↓ by 10-25% Even if asymptomatic and side 
effects absent, a dose ↓ is 
prudent 

20-24.9 mcg/ml ↓ by 50% Omit one dose even if 
asymptomatic and side effects 
absent, a dose ↓ is indicated 

25-29.9 mcg/ml ↓ by > or = 50% Omit next 2 doses even if 
asymptomatic and side effects 
absent; a dose ↓ is indicated; 
repeat serum theophylline 
concentration after dose 
adjustment 

Too High 

≥30 mcg/ml Omit next 4 doses; ↓ by 60-
75% 

Seek medical attention and 
consult regional poison center 
even if not symptomatic; if > or 
= 60 years of age, anticipate 
need for treatment of seizures 

<5mcg/ml ↑ dose by 25% Recheck serum theophylline 
concentration 

Too Low 

5-9.9 mcg/ml ↑ dose by 10-15% Recheck serum theophylline 
concentration 

Whenever side effects occur, decrease dose to previously tolerated lower dose 
 

12. Patient information:  See study protocol 
 
13. Monitor 

a. Heart rate 
b. CNS effects (insomnia, irritability) 
c. Respiratory rate 
d. Serum theophylline level  

i. 0.5-1ml in red top tube 
ii. therapeutic level 10-15mcg/ml 

 
14. Exclude patients with 

a. See study protocol 
b. Currently on theophylline, aminophylline or pentoxiphylline? 
 

15. Sources 
a. Koda-Kimble, et al., Applied Therapeutics:  The Clinical Use of Drugs, 2001 
b. Dipiro, et al.,  Pharmacotherapy:  A Pathophysiologic Approach; 1999 
c. Lacy, et al., Drug Information Handbook, 1999 
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